SIDE PANELS AND COUNTER WEIGHTS

FNG8144-10

20



SIDE PANELS AND COUNTER WEIGHTS

ltemn Number File Name Quantity Description
| 25|9BLTpar 36 516" X 3/4" BOLT
2 2523BLTpar 4 516" X | 114" BOLT
3 2578BLTpar . 2 112" X 6 1/2" BOLT
4 2719NUT.par 4 5/16" NYLON LOCK NUT
5 2801WASpar 36 1/4" FLAT WASHER
6 SRSI601par ] HOOD
7 SRSI627.par 5 COUNTER WEIGHT (LONG)
8 SRS16270par I COUNTER WEIGHT ISHORT!
9 SRS1632.0sm I MAIN FRAME
| 10 SRSI64 1 par [ BACK HOOD
Il SRS1642par | SIDE PANEL FRONT RIGHT
12 SRSI643par I SIDE PANEL FRONT LEFT
13 SRSI644par ! SIDE PANEL RIGHT REAR
14 SRSI645par | SIDE PANEL LEFT REAR
15 SRSI846par I WEIGHT HOLD DOWN
16 SRSI654.par | FRONT INSPECTION COVER

FNG8144-10

- 21



MAIN FRAME MANIFOLLD ASSEMBLY

B 3 L
@ EF J ”__=
o
/’/
5(®

FNG8144-20

22




MAIN FRAME MANIFOLD ASSEMBLY

[temn Number File Name Quantity Description

! 06056VAL par | BUTTERFLY BLEEDER VALVE

2 06115VAL par I 114" AR PILOTED DIAPHRAM

3 06140VALpar I SHUTTLE VALVE

4 06155VAL par I BLOW GUN

5 0808IREGpar [ [/2" REGULATOR WITH AUTO DRAIN
6 09023GAUpar I 0-160 GAUGE

it I9055H0S par | 3/8" ID HOSE

8 |9985FIT par 2 174" BLOW HOSE FITTING

9 [999IFITpar I [“MP X " HOSE SWIVEL

(0 200IFITpar I /2" SWIVEL CONNECTOR

[l 203IFITpar 5 114" X 178" NPT BULK HEAD UNION
12 2035FITpar I 114" X /4" MALERUN T

13 2050FIT par 6 [/4* TO 1/8" 90 DEG. FITTING

14 205IFITpar [ [/4" TO 1/4" 30 DEG. FITTING

15 2053FITpar 4 3/8" TO 114" MALE 90
16’ 2054|FTpar I 3/8" X 112" MALE BRANCH TEE
17 2066FIT par 5 1/4" TO 1/8" MALE CONNECTOR
|18 2067FIT par I 174" TO /4" MALE CONNECTOR
19 2070F T par I 3/8" TO 1/4" MALE CONNECTOR
20 20751FITpar I 178" X 1/8" 90 DEG. SWIVEL

21 20755FIT par 2 114" X 1/8" BUSHING
22 21023PFTpar i 114" PIPE TEE.
23 2Id§PFI’.por 3 174" CLOSE NIPPLE
24 2|117PFT par I 112" X 5" STANDARD NIPPLE
25 21479PFT.asm | | 12" GROUND UNION
26 2154PFT par I |/2" STREET ELL
27 2160PFT par I I STREET ELBOW

FNG8144-20

23



CONTROL PANEL ASSEMBLY

FNG8144-30

2h




CONTROL PANEL ASSEMBLY

Item Nurnber File Name Quantity Description
I 060102VAL par 2 3 WAY POSITION VALVE WITH KNOB
2 06095VAL par 8 TOGGLE SWITCH
3 O8IOIREGpar 5 REGULATOR WITH LOCK RING
4 09022GAUpar 5 GAUGE 0-60 1/8" MPT
5 |00IBRVpar 2 178" BREATHER VENT
6 I7056RPT par 5 LOCK RING FOR 0BIOIREG
7 174201RPT par 2 KNOB
8 1828GROpar 8 RED BOOT FOR 0B095VAL
9 204|FTpar 2 114" BRANCH T
10 2050FITpar 24 1/4" TO /8" 90 DEG. FITTING
I 2053FITpar 8 3/8" TO 1/4" MALE 90
i2 2054FIT par I 3/8" X BIBQB DEG. FITTING
13 2066FITpar i0 1/4" TO 1/8" MALE CONNECTOR
14 2067FTpar 5 114" TO |74 MALE. CONNECTOR
15 20750FIT par 2 118" X 118" MALE FITTING
16 20753FITpar 2 1/4" TO 1/4" BRANCH Y N
17 21010PFTpar 5 118" PIPE PLUG
18 2478BLT par 6 832" X 1 1/2" BOLT
19° 2519BLT par 4 5/16" X 3/4" BOLT
20 2712NUT par 6 8/32" NYLON LOCK NUT
20° 2719NUTpar 4 5/16" NYLON LOCK NUT
22 SRSI632.par 1 CONTROL PANEL
23 SRUI3460psm 2 VALVE SPACER

FNG8144-30

25



MAST ASSEMBLY

41" OF 1534GBX #40 CHAIN
| - 1532GBX OFFSET LINK
| - 1533GBX CONNECTING LINK

ENG8144-40

26




MAST ASSEMBLY

Item Nurnber File Nome Quantity Description
l 04030brgpar 2 5/8" X | 3/8" BEARING WITHOUT FLANGE
2 0500cylasm 2 CLEVIS FOR [* ROD
3 050lcylasm I CLEVIS WITH PIN FOR 5/8" ROD
4 052080CYL.asm 2 4" X 20" CYLINDER
5 05213CYLasm ] 3 114" X 5" CYLINDER
6 2051fitpar 4 114" TO 114" 90 DEG. FITTING
7 2052fitpar 2 114" TO 3/8" 90 DEG. FITTING
8 25[62bltpar 12 38" X 3/4" FINE THREAD BOLT
9 2520bltpar 2 506" X |* BOLT
10 2538bltpar 16 3/8" X I"BOLT
[ 2540bltpar 4 38" X | 1/4" BOLT
12 25590bltpar 6 112" X 112" 3 SET SCREW
13 2559bltpar 4 112" % 1" BOLT
14 2560bltpar 8 112' X | 114" BOLT
15 2562bltpar 2 112" X 1 1/2" BOLT
16" 2564bltpar I 112" X 2 1/2° BOLT
17 2570bltpar 2 112" X 4" BOLT
18 2582bitpar 2 5/8" X 2" BOLT
19 2719nutpar 2 5/16" NYLON LOCK NUT
20 2727nutpar 16 3/8" LOCKNUT
2| 2732nutpar 10 112" STANDARD NUT -
22 2734nutpar [ 1/2" LOCKNUT
23 2743nutpar 2 518" NYLON LOCK NUT
24 2800waspar 4 5/16" FLAT WASHER
25 282lwaspar 8 318" LOCK WASHER
26 2832waspar 4 1/2" LOCK WASHER
27 2840waspar 2 5/8" 14GA. WASHER
28 950Imispar 4 GREASE ZERT
29 srgll23par | SAFETY LATCH
30 srsl6l8par 2 MAST ADJUSTER
ar srs|6i9par 2 CYLINDER MOUNTING BRACKET
32 srs|6190par 2 CYLINDER MOUNTING BRACKET CAP
33 srsl624.par 2 CHAIN TIGHTNER
34 srsi625par | CHAIN COVER
35 srs1629par 1 MAST
36 srs1630_asm 2 MAST SCREW JACK ASSEMBLY
37 srsl6310_asm I AUTO ALIGN SCREW JACK ASSEMBLY
38 srsl634par I UPPER TOOL BAR FOR EQUIPMENT MOUNT DRILLS
39 . srs|635par 2 HINGE
40° srs|636par [ AUTO ALIGN PIVOT
ar srsl637par | I AUTO OUTSIDE SLIDE
42 srsl638par | AUTO INSIDE SLIDE
43 srs|6470par | 4" CYLINDER SUPPORT BRACKET
44 srsl6502par 2 UPPER TOOL BAR LCCK RING
45 srs|664.par [ AUTO ALIGN CYL BRACKET MULTIGANG

FNG8(44-40

27



28



CYLINDER CLEVIS ASSEMBLY

0500CYL
Item Number File Name Quantity Description
I 0500CYLOl.par I CLEVIS FOR [* ROD
2 27689NUT par I 3/4" JAM NUT
3 3022IPNpar 2 1/8" X 1 1/4" COTTER PIN
4 SRSI663par | SAFETY LATCH PIN
3
@
&
0501CYL
Iterm Number File Name Quantity Description
[ 0501CYLpar | CYLINDER CLEVIS
2 0501CYLO2par | CLEVIS PIN
3 0501CYLO3par 2 COTTER PIN

FNG8144-50

29




RAISE AND LOWER AND AUTO ALIGN CYLINDERS

ENG8144-60

30



RAISE AND LOWER AND AUTO ALIGN CYLINDERS

ltern Number File Narme Quantity Description
| 0500cylasm 2 CLEVIS FOR I ROD
2 050Icylasm | CLEVIS WITH PIN FOR 5/8" ROD
3 052080CYLasm 2 4" X 20" CYLINDER
4 05213CYLasm | 3 174" X 5" CYLINDER
5 205lfitpar 4 1/4" TO 1/4" 90 DEG. FITTING
6 2052fitpar 2 1/4" TO 3/8" 90 DEG. FITTING
g 25162bltpar 12 3/8" X 3/4" FINE THREAD BOLT
g 2538bltpar 6 318" X 1" BOLT 7
9 2558bitpar 4 172" X 1" BOLT
10 2564bltpar I 112" X 2 1/2" BOLT
I 2727nutpar 3] 318" LOCKNUT
12 2734nutpar [ 172" LOCKNUT
I3 282(waspar 8 3/8" LOCK WASHER
4 2832waspar 4 12" LOCK WASHER
|5 950Imispar 2 GREASE ZERT
16 srgl123par | SAFETY LATCH
17 srs619par 2 CYLINDER MOUNTING BRACKET
g srs|6190par 2 CYLINDER MOUNTING BRACKET CAP
i9 srsl6470par I 4" CYLINDER SUPPORT BRACKET
20 srsl864.par I AUTO ALIGN CYL BRACKET MULTIGANG

FNG8144-60

31




32



RAISE AND LOWER AND AUTO ALIGN CYLINDERS

RAISE AND LOWER CYLINDER RAISE AND LOWER CYLINDER
1903HOS 1/4" BLACK TUBE |9036HOS 1/4" GRAY TUBE
FROM THE RAISE AND LOWER VALVE FROM THE RAISE AND LOWER VALVE
060102VAL ON THE CONTROL. PANEL (L . 7 =1 060]02VAL ON THE CONTROL PANEL

EXT RET] EXT RET|

[9036HOS /4" GRAY TUBE FROM THE RAISE AND I1S03HOS 1/4" BLACK TUBE FROM THE RAISE AND
LOW VE 060102VAL O L PANEL] [LOWER VALVE Q60102VAL ON THE CONTROL PANEL

1903HOS 1/4" BLACK TUBE FROM THE 06095VAL
— AUTO ALIGN SWITCH ON THE CONTROL PANEL

]é |SO3HOS /4" BLACK TUBE FROM 06095VAL
@ AUTO ALIGN SWITCH ON THE CONTROL PANEL

)

:

@

>,

AUTO ALIGN CYLINDER

ENG8144-270




AUTO-ALIGN PIVOT

el
[ﬁ ([ U?l
| g
- L. 3:
S =
5 5] s & = =
e e |: = =fe o
ﬂ? u@gg@)ﬂ |
[tern Nurmber File Name Quantity Description

I 04030BRGpar 2 5/8" X | 3/8" BEARING WITHOUT FLANGE

2 2582BLTpar 2 5/8" X 2" BOLT

3 2743NUTpar 2 5/8" NYLON LOCK NUT

4 2840WASpar 2 5/8" 14GA. WASHER

5 SRSI629par I ' MAST

6 SRSI636par [ AUTO ALIGN PIVOT

FNG8144-70

34




SCREW JACK ASSEMBLIES

&
G
FIGURE #I @
FIGURE #2
®
FIGURE #I

ltern Number File Name Quantity Description
| 04080BRGpar 2 THRUST BEARING WASHER
2 0408BRGpar | THRUST BEARING
3 2860WASpar 3 172" 0D X 1" ID 5GA. WASHER
4 3006PINpar | 3/8" X | /2" ROLL PIN
5 SRSI630..par | SCREW JACK TOP
6 SRSI630par | SCREW JACK

IGURE_#2 |

[tern Number File Name Quantity Description
| 2756NUTpar | 3/4” JAM NUT
2 285[0WAS.par 2 3/4" THIN MACHINE WASHER
3 30102PINpar | 114" X 1 112" ROLL PIN
4 SRSI6310.par I 3/4" STANDARD NUT
5 SRSI6310par I AUTO AILGNMENT ADJUST

FNG8144-80

35



OIL TANK ASSEMBLY

§

- o8
MUTT: 0O

o
Gl

U b-g= o\

?

DT

5

g

FNG8144-90

T3

36



OIL TANK ASSEMBLY

Itermn Number File Name Quantity Description
| 06055VAL par I BUTTON BLEEDER VALVE
2 06096VAL par I DRUM VALVE
3 06310VALpar r 4 WAY PUSH BUTTON VALVE,
4 |00EBRY.par | 1/2" HYDRAULIC FILTER
5 170742RPT par [ AUTO DRAIN ASSEMBLY
6 I8302CROpar I ORING § 3/4" 0D X | 1/2" ID X 1/8" CROSS SECTION
£ 1905HOS par I 3/8" BLACK TUBING
8 2051FIT par 2 [/4" TO 114" 90 DEG. FITTING
9 20580FTpar 2 /4" PLUG IN ELBOW
10" 2066FT.par 2 /4" TO 1/8" MALE CONNECTOR
I 2070FITpar [ 3/8" TO |/4" MALE CONNECTOR
12 20753FIT.par | [/4" TO 1/4" BRANCH Y
13 20754F|Tpar | /4" to 10/32" S0 DEG. FITTING
|4 2076FITpar [ 112" TO 1/4" REDUCER
|5 211 |PFT.par [ 172" X 1" NIPPLE
|6 2478BLTpar 2 8/32"X 1 /2" BOLT
|7 2560BLTpar 2 172" X | 14" BOLT
18 2712NUT par 2 8/32" NYLON LOCK NUT
19 2734NUT par 2 172" LOCKNUT
20 2831WASpar 2 7/8"0D X 1/2"1D WASHER [0GA.
21 SRSI626par J MULTIGANG OIL TANK
22 SRS16269par | OILTANK PLUG
23 SRS1648par I OIL TANK CAP

FNG8144-90

37




OILER ASSEMBLY

FNG8144-100

38



OILER ASSEMBLY

[tern Number File Name Quantity Description
[ 06096VALpar | DRUM VALVE
2 06097VALpar 1 PUSH BUTTON VALVE
3 1607QILpar [ SINGLE BANK OILER
4 16080IL..par [ 3 BANK OILER
5 2050F(Tpar 4 [/4" TO 1/8" 90 DEG. FITTING
8 20670FITpar | 1/8" - 10/32" STRAIGHT FITTING
7 20750FIT.par I 118" X 1/8" MALE FITTING
8 2075IFITpar 3 1/8" X 1/8" 90 DEG. SWIVEL
9 2|05PFTpar 1 1/8" CLOSE NIPPLE
10 2509BLTpar 4 14" X 2 1/2" BOLT
Il 27I6NUT par 4 [74" NYLON LOCK NUT

39

FNG8144-100



RETRACT AND PILOT PRESSURE MANIFOLD

FNG8144-1/0

40



RETRACT AND PILOT PRESSURE MANIFOLD

ltern Number File Name Quantity Description
! 0604VALpar l QUICK EXHAUST VALVE
2 08!13REGpar 5 3/4" REGULATOR
3 |999FIT.par 5 3/4" X 3/4" HOSE SWIVEL
4 200!|0FIT.par 5 314" SWIVEL CONNECTOR
5 205IFITpar 5 114" TO 1/4" 90 DEG. FITTING
6 2070FIT.par & 3/8" TO 1/4" MALE CONNECTOR
7 2071FiTpar I 3/8" TO 3/8" MALE CONNECTOR
8 2124PFTpar | 3/8" X 1" NIPPLE
9 212735PFTpar I 1 112" X 3" NIPPLE
10 21277PFTpar l [ 1/2" X 4" NPPLE
[ 21479PFT.asm | [ 1/2" GROUND UNION
12 2|526PFT.par | [ 1/2" 90 DEG ELBOW
13 2538BL.T.par 2 3/8" X I"BOLT
14 2727NUT par 2 3/8" LOCKNUT
[6 2800WAS.par 4 5/16" FLAT WASHER
16 SRSI614.par ] RETRACT MANIFOLD

FNG8144-110

51



LEFT SPINDLE ASSEMBLY

SPROCKET ITEM NO. |5 SUPPLIED WITH 2X CUP POINT ALLEN HD.

SET SCREWS 1/4-20UNC X 38" LONG

FNG8144-120

42



lo—l»-zw.

LEFT SPINDLE ASSEMBLY

ltem Number File Name Quantity Description
| 021160whlpar 2 BEARING
2 02i161whlpar I BEARING SEAL
3 021162whipar | SPINDLE WASHER
4. 021163whlpar | SPINDLE NUT
5 O2ll6whlpar [ HUB
6 02118whlpar | 18.5 X 8.5 WHEEL. AND FOAM FILLED TIRE
7 0252whl.par I SPINDLE CAP
8 0405!brgpar [ | 3/4" THRUST BEARING
9 04052brgpar 2 THRUST BEARING WASHER
10 05000cy!par I CLEVIS
Il - 05000cyl02par | CLEVIS PIN
12 05040cylpar | BRAKE CYLINDER
13 15030gbxpor | LEFT GEAR-BOX
14 ‘[ 1504gbxpar | AR MOTOR
15 1519GBX par | |5 TOOTH SPROCKET | 1/8" BORE
16 18302gro.par I ORING | 3/4" 0D X | 112" ID ¥ 1/8" CROSS SECTION
17 18303gro.par I ORING 2 3/4"0D X 2 112" ID 118" CROSS SECTION
18 19987 fitpar 2 112 X 12" HOSE SWIVEL
19 2075|fitpar 2 178" X 118" 90 DEG. SWIVEL
20 25030bitpar I 114" X |“ BRASS FLATHEAD BOLT
2l 25190bltpar ] 5/16" X 3/4" FLAT HEAD SCREW
22 2537bltpar 5 3/8" X 314" BOLT
23 2538bltpar 4 3/8" X |"BOLT
24 2540bltpar 4 3/8" X | 14" BOLT
25 25520hltpar 2 3/8" X 4" TAP BOLT
26 ! 25740bltpar 5 112" X 6 172" FINE THREAD BOLT
27 2716nutpar i 114" NYLON LOCK NUT
28 2725nutpar 2 3/8" STANDARD NUT
29 2733nutpar 5 172" STANDARD NUT
30 27698nutpar | 518" JAM NUT
3l 2820waspar 6 3/8" FLAT WASHER
32 282lwaspar 9 3/8" LOCK WASHER
33 2866waspar - ] 2 314" 0D X | 7/8" 1D MACHINE BUSHING WASHER
34 . [3022|pinpar ! 1/8" X | 114" COTTER PIN
35 srs|6080par | GEARBOX WASHER CAP
36 srs|609par | CHAIN ADJUSTER
37 srs|6090par I GEAR BOX SPACER
38 srsl6l0par | CHAIN COVER LEFT
39 srsl612par ! LEFT SPINDLE ASSEMBLY
40 srsl628par I SPINDLE WASHER CAP
4] srs|650par I 5 HOLE DRIVE WHEEL SPROCKET
42 srsl652par | WHEEL SPACER
43 SRS1675.0sm I BRAKE ASSEMBLY
44 srs|676par 2 WEAR PAD
45" srsl877par | BRAKE CYLINDER MOUNT

ENG8I44-120

43



|> SPROCKET ITEM NO. 15 SUPPLIED WITH 2X CUP POINT ALLEN HD,

RIGHT SPINDLE ASSEMBLY

DRIVE MOTOR CHAIN: :
(COMMON TO RT. & LEFT SIDES!
49-1/2" OF PIN 1535GBX #50 CHAIN
I MASTER LINK P/IN I531GBX

SET SCREWS 1/4-20UNC X .38" LONG

g ioe s

FNG8144-130

ul



RIGHT SPINDLE ASSEMBLY

ltern Number File Narme Quantity Description
| 021160WHL par 2 BEARING
2 02!116I1WHL.par | BEARING SEAL
3 02|162WHL par | SPINDLE WASHER o
4 021163WHL par I SPINDLE NUT
5 02116WHLpar | HUB
6 02118WHL par [ 185 X 8.5 WHEEL AND FOAM FILLED TIRE
T 0252WHL par l SPINDLE. CAP
8 04051BRGpar 1 | 3/4" THRUST BEARING
¢ 04052BRG.par 2 THRUST BEARING WASHER
|0 1503GBX par | RIGHT GEAR BCOX T
li |504GBX par | AR MOTOR
12 I519GBX par ] 15 TOOTH SPROCKET | /8" BORE
13 18302GRO.par [ ORING | 3/4" 0D X | I/2"1ID X 18" CROSS SECTION
14 18303GRO.par I ORING 2 3/4" OD X 2 /2" 1D 118" CROSS SECTION
15 [9990FIT par 2 1/2" TO 3/4" SWIVEL
6 25[90BLT.par I 516" X 3/4" FLAT HEAD SCREW
17 2537BLTpar 5 3/8" X 3/4" BOLT
(8 2538BLT par 4 3/8" X I" BOLT
19 2540BLT par 4 3/8" X1 114" BOLT
N 20 25520BLTpar 2 3/8" X 4" TAP BOLT
2l 25740BLTpar 5 i/2" X 6 112" FINE THREAD BOLT
22 2725NUTpar 2 3/8" STANDARD NUT
23 2733NUT par 5 1/2" STANDARD NUT
24 28B20WAS par 6 3/8" FLAT WASHER
25 282[WASpar 7 3/8" LOCK WASHER
26 2866WAS par | 23/4" 0D X | 78" ID MACHINE BUSHING WASHER
27 3022IPINpar | /8" X | 1/4" COTTER PIN
28 SRSI6080par I GEARBOX WASHER CAP
29 SRSI609par | CHAIN ADJUSTER
30 SRSI6090par I GEAR BOX SPACER
3 SRSI6l | par I CHAIN COVER RIGHT
32 SRSI613par I SPINDLE ASSEMBLY RIGHT
33 SRSI628par I SPINDLE WASHER CAP
34 SRSI1650par [ 5 HOLE DRIVE WHEEL. SPROCKET
35 SRSI652par I WHEEL SPACER

FNG8144-130

45



STEERING DRIVE ASSEMBLY

@ ©

27

N

24" OF 1534GBX #40 CHAIN WITH (1) 1533GBX MASTER LINK

52" OF 1534GBX #40 CHAIN WITH {1} I1533GBX MASTER LINK

FNG8144-140

ue



STEERING DRIVE ASSEMBLY

Item Number File Name Quantity Description
f I5151GBX par 2 IDLER SPROCKET
2 1519GBX par t 15 TOOTH SPROCKET | 1/8" BORE
3 |820GROpar 2 HANDLE GRIP
4 2520BLT.par 4 516" X " BOLT
5 2537BLTpar 2 38" X 3/4" BOLT
6 2538BLTpar 6 3/8" X I"BOLT
7 2563BLTpar 2 /2" X 2" BOLT
8 2567BLT par I [/2" X 3"BOLT
9 2568BLT.par I /2" X 3 112" BOLT
10 2572BLTpar | 112" X 4 112" BOLT
f 271SNUTpar 4 5/16" NYLON LOCK NUT
12 2727TNUT par 6 3/8" LOCKNUT
13 2734NUTpar 6 [/2" LOCKNUT
14 28(50WAS.por 5 5/18" FLAT WASHER
15 282IWASpar 2 3/8" LOCK WASHER
16 2830WASpar 6 112" WASHER
17 283IWASpar 4 7/8"0D X 1/2"[D WASHER 10GA.
18 2860WASpar 2 | 112" OD X 1" ID 5GA. WASHER
9 4285MISpar 3 114" KEYWAY
20 950IMISpar 2 GREASE ZERT
2] SRSI602par 2 STEERING WHEEL
22 SRSI607 par | STEERING WHEEL SHAFT
23 SRSI808par 2 STEERING WASHER CAP
24 SRSI86I5par | STEERING SLIDE
25 SRSI6I6par [ CHAIN HOLD DOWN
26 SRS1639par ! STEERING SLIDE BAR
27 SRS1640par | STEERING CHAIN ADJUSTER
28 SRS1651par 2 STEERING WHEEL SPINNER
29 SRUI3I3par [ CHAIN TIGHTENER
30 SRUI330par | TRANSMISSION GEAR SPROCKET

FNG8144-{40

47



STEERING DRIVE LINKAGE ASSEMBLY

FIGURE #8

?? FIGURE #9
Sy

e

FNGB144-150

Lg




STEERING DRIVE LINKAGE ASSEMBLY

fterm Number File Name Quantity Description
I 2563BLT.par 4 [/2" X 2" BOLT
; 2734NUT.par 4 [/2" LOCKNUT
3 283IWASpar 4 718"0D X 1/2"ID WASHER 10CA.
4 srsl612par | LEFT SPINDLE ASSEMBLY
o SRSIB13par | SPINDLE ASSEMBLY RIGHT
6" SRSI615.par I STEERING SLIDE
7 h—gI;SIBBQ.pur | STEERING SLIDE BAR
8’ STEERINGLINKAG I
E.asm
9 STEERINGLINKAG I N
E2asm
FIGURE #8
Itern Number File Name Quantity Description
I 04015BRG.par 2 1/2" ROD END BEARING
2 27696NUT par 2 12" JAM NUT
3 SRSI617par I STEERING TIE ROD
FIGURE #9
Itern Number File Name Quantity Description
| 04015BRGpar 2 1/2" ROD END BEARING
2 27696NUT par 2 1/2" JAM NUT
8 27697NUT par I [/2" JAM NUT LEFT HANDED
4 SRSIBI70par | TIE ROD WITH NUT
& SRSI61700par I STEERING ROD

FNG8144-150

49



DIRECTIONAL DRIVE ASSEMBLY

FNG8144-160

50



DIRECTIONAL DRIVE ASSEMBLY

[tem Number File Name Quantity Description
l 040IBRG.par 4 3/8" ROD END BEARING
. 06195VAL par ] |“ STEERING VALVE
g [533GBX par l CONNECTING LINK # 40 CHAIN
& I718RPT par 2 KNOB
5 2541BLT par 3 3/8" X | 1/2" BOLT
o) 2567BLT.par 2 /2" X 3" BOLT
7 2727NUT par 3 3/8" LOCKNUT
8 2732NUT par 2 112" STANDARD NUT
9 2734NUT . par 2 112" LOCKNUT
{0 27692NUT par 4 3/8" JAM NUT
s 2820WASpar 3 3/8" FLLAT WASHER
12 SRSI603.par | TRAVEL LEVER RIGHT
13 SRSI1604.par I TRAVEL LEVER LEFT
|4 SRSIG05.par | TIE ROD TRAVEL 2'
15 SRS1606.par [ TIE ROD TRAVEL 6"
16 SRSI6060.par | TRAVEL VALVE HANDLE
I7 SRSI6061.par l 3/8" LOCKNUT

FNG8144-160

51



TRAVEL VALVE ASSEMBLY

FNG8144-170




TRAVEL VALVE ASSEMBLY
Item Number File Name Quantity Description
I 06195VAL par I " STEERING VALVE
2 |999FIT par 4 3/4" X 3/4" HOSE SWIVEL
3 2003IFIT.par 3 ["HOSE FITTING
4 205(FITpar 2 1/4" TO /4" 90 DEG. FITTING
5 20750FIT par I | 1/8" X 1/8" MALE FITTING
6 20755FIT.par I 114" X 1/8" BUSHING
7 2125PFT par 2 I" X 2 1/2" PIPE NIPPLE
8 2151PFTpar 3 I X 45 DEG FEMALE ELBOW
g 2180PFT par 2 [" STREET ELBOW
10 2520BLT par 3 5/16" X " BOLT N
1l 2719NUT par 3 5/16" NYLON LOCK NUT
12 SRSI6060.par | TRAVEL VALVE HANDLE
13 SRSI6061.par Ii 3/8" LOCKNUT
14 SRS1622.par 2 TRAVEL MANIFOLD
15 SRSI8670.par I DRIVE OIL MANIFOLD

FNG8144-170

53



54



TRAVEL VALVE ASSEMBLY

|903HOS
174" BLACK TUBE

. HOSI506 #| : 42 HOSI506
DRIVE MOTOR HOSE E DRIVE MOTOR HOSE

HOSI507 #3 p HOSI507
DRIVE MOTOR HOSE M[U]]m Dﬂ]ﬂ DRIVE MOTOR HOSE

#2 AND #3 TO THE RICHT
SIDE AIR MOTOR 1504 GBX

#| AND #4 TO THE LEFT SIDE
AR MOTOR [504GBX

18992HOS 1/8' CLEAR TUBE
TO THE SINGLE BANK OILER

EXHAUST
19040HOS |" HOSE 26" L ONG

EXHAUST
19040H0S |I' HOSE 26" | ONG

19040HOS 1" HOSE 13" LONG TO MAIN FRAME MANIFOLD

FNG8144-230




TOOL BAR ASSEMBLY

ENG8144-180

56



TOOL BAR ASSEMBLY

ltemn Number File Name Quantity Description |
25628 Tpar 10 172" X 1 112" BOLT
2 2570BLT par 20 12" X 4" BOLT
3 2732NUT par 10 172" STANDARD NUT
4 2734NUTpar 38 /2" LOCKNUT
5 2735NUTpar 2 1/2" SIDE LOCK NUT
6 283IWASpar 40 7/8"0D X 1/2"ID WASHER 10GA.
7 950IMISpar 2 GREASE ZERT
g' MFA06410par [ 5" FRAME. CLAMP WITH SHORTEND BOLT
g MFAOB42par 9 5" FRAME CLAMP
10 SRS1620.par | ROD END CYLINDER MOUNT RT
1l SRS1621.par [ ROD END CYLINDER MOUNT LT
12 SRS1633par 5 FEED BAR
13 SRS1635par 2 HINGE
14 SRS1648 par 2 TOOL BAR VARIABLE LENGHTS
15 SRS1690 par 2 WIRE LOOM BRACKET
16 SRS169!par I DUAL WIRE LOOM BRACKET
FNG8144-180

57



FEED BAR ASSEMBLY

08MCP 5/8" BUSHING
C9MCP 3/4” BUSHING
[OMCP 7/8" BUSHING
1IMCP 1" BUSHING
12MCP | 1/8" BUSHING

FNG8144-190

58




FEED BAR ASSEMBLY

lterm Number File Nome Quantity Description
I* 050lcylasm | CLEVIS WITH PIN FOR 5/8" ROD
2 05141CYL.asm | 25" X 20" FEED CYLINDER
3 0608val.par | AUTOMATIC SHUT OFF VALVE
4 192308hos.par I i" VIBRATION DAMPING HOSE CLAMP
5 19230%hospar 2 1" VIBRATION DAMPING HOSE CLAMP
6" 1999fitpar 2 314" X 3/4" HOSE SWIVEL
7 2050fitpar | 114" TO 1/8" 90 DEG. FITTING
8 2052fitpar | [/4" TO 3/8" 90 DEG. FITTING
] 2054fitpar | 3/8" X 3/8" 90 DEG. FITTING
10 2066fitpar I [/4” TO 118" MALE CONNECTOR
1 20750fitpar | 118" X 1/8" MALE FITTING
12 20751 fitpar | 118" X 1/8" 90 DEG. SWIVEL
13 2153pftpar | |18" BRASS 90
14 2484bltpar 4 316" X | 3/4" BOLT
15 250Ibltpar 4 174" X 3/4" BOLT
16 2506bitpar 2 14" X | 112" BOLT
17 25|6bltpar 2 5/16" X 3/4" FINE THREAD BOLT
18 2538bltpar 2 3/8" X 1" BOLT
19 2541bltpar | 318" X 1 172" BOLT
20 2562bltpar ] /2" X 1 1/2" BOLT
21 2563bltpar I 72" X 2" BOLT
22 2570bltpar 4 1/2" X 4" BOLT
23 2575bltpar | 1/2' X 5" BOLT
24 2713nutpar 4 3/16" NYLON LOCK NUT
25 2716nutpar 5 1/4" NYLON LOCK NUT
26 2727nutpar I 3/8" LOCKNUT
27 2734nutpar 9 172" LOCKNUT
28 280Iwaspar 2 114" FLAT WASHER
29 | 2810waspar 2 5/16" LOCK WASHER
30 282|waspar 2 3/8" LOCK WASHER
3l 283lwaspar | 7/8"0D X 1/2"ID WASHER [QGA.
32 2832waspar 8 112" LOCK WASHER
33 3030pinpar I 6" LANYARD WITH LOOPS
34 cra0218par I CARRIAGE LOCK
35 mfaCG609.par l BIT GUIDE
36 mfab625par I FEED CYLINDER MOUNT BRACKET
ar mfa0626.par 2 STOP PAD
38 mfa0642par 2 5" FRAME CLAMP
39 mfa0674.par I SWIVEL BOLT
40 mfa0690par I BIT GUIDE KEEPER L
41° srs|633par | FEED BAR
42 srs|666 par | OIL INJECTOR
43 srsl6800par I 1" HOSE MOUNT BRACKET

FNG8144-190

59



CARRIAGE ASSEMBLY

FNG8144-200

60



CARRIAGE ASSEMBLY

[tem Number File Name Quantity Description
| 2526BLT 8 5/16"X 1-1/2" BOLT
2 2540BLTpar 4 3/8" X 11/4"BOLT
3 2570BLT par 2 112" X 4" BOLT
4 2590BLTpar | 5/8" X 8" BOLT
5 27 |9NUT par 4 5/16" NYLON LOCK NUT
- 6 2725NUT par 4 3/8" STANDARD NUT

7 2727NUT par 4 3/8" LOCKNUT

8 2732NUT par 2 [/2' STANDARD NUT

9 2734NUT par 2 172" LOCKNUT

10 2742NUT par | 518" LOCKNUT

I 2T480NUT par 4 3/4" COIL ROD NUT

12 282IWASpar 4 3/8" LOCK WASHER

13 2832WAS par 2 172" WASHER

4 284|WASpar 8 - 5/16" WASHER

5 2852WAS par 2 3/4" LOCK WASHER

16 7009TABpar 8 STAINLESS STEEL SHIM IAS NEEDED)
17 7010TABpar 2 16 GA. TWO HOLE SHIM
18 70lITABpar . 8 12 GA. SHM [AS NEEDED)
19 7012TABpar 8 18 GA. SHM [AS NEEDED)
20 7013TABpar 8 22 GA.SHIM (AS NEEDED)
21 Cra02030Par | 18" STOP ROD

22 CRA02040.par | |8" STOP ROD WITH TAB
23 CRAD214.par I UPPER DRILL. BRACKET
24 CRAQ2|6par I LOWER DRILL BRACKET
25 CRAO230.par 8 BEARING KEEPER

26 CRAO233par 4 ROLLER BEARING DRUM
27 CRAD234.par 4 ROLLER BEARING AXLE
28 CRGOI04! par [ CARRIAGE

FNG8144-200

61



MAIN FRAME MANIFOLD

1905HOS 3/8" BLACK TUBE

10 060102VAlL. RAISE AND [ OWER VALVE 1903HOS 174" BLACK TUBE TO THE O8108REG
ngO?:HOS /4" BLACK TUBE TO THE AUTO ALIGN SWITCH

\ [903HOS |/4" BLACK TUBE
TO THE TRAVEL. VALVE 5@

10 THE MAIN POWER SWITCH
|S03HOS 1/4" BLACK TUBE
TO THE BRAKE ON/OFF SWITCH

EXHAUST

‘@ 03HOS /4" BLACK TUBE

£ 10 THE MAIN POWER SWITCH
1905HOS 3/8" BLACK 2
[ AL W AN OUT VL . TO THE TRAVEL VALVE
TO THE TRAVEL VALV 06I95VAL
/

S - x
I18992HOS 1/8" CLEAR TUBE Q.—a.. AY

é{' TO THE SINGLE BANK OILER B e T MANEOLDAR- —

i e (= R —,

s ﬁ‘b@__" @ - —
|9032HOS 1/4" RED TUBE TO 06095VAL P %‘_-_:__%—t—:{fig—
19034HO0S /4" YELL OW TUBE TO 06095VAL R k& B
19030HOS 174" ORANGE TUBE TO 0G095VAL

[9033HOS /4" BLUE TUBE TO 06095VAL
|903|HOS /4" GREEN TUBE TO 06095VAL
[9031HOS /4" GREEN TUBE TO 0608VAL AUTO SHUT OFF VALVE
19033HOS /4" BLUE TUBE TO 0608VAL AUTO SHUT OFF VALVE
19030HOS /4" ORANGE TUBE TO 0608VAL AUTO SHUT OFF VALVE
19034H0S 1/4" YELLOW TUBE TO 0608VAL AUTO SHUT OFF VALVE
19032HOS /4" RED TUBE TO Q608VAL AUTO SHUT OFF VALVE

1S03IHOS /4" GREEN TUBE TO 0608VAL AUTO SHUT OFF VALVE
19033HOS 1/4" BLUE TUBE TO 0608VAL AUTO SHUT OFF VALVE
19030HOS /4" ORANGE TUBE TO 0608VAL AUTO SHUT OFF VALVE
19034H0S /4" YEL L OW TUBE TO O608VAL AUTO SHUT OFF VALVE
[9032HQS /4" RED TUBE TO 0608VAL AUTO SHUT OFF VALVE

FNG8144-210

62



MAIN POWER, BRAKE AND AUTO ALIGN SWITCHES

1903HOS 1/4" BLACK TUBE TO THE 05212CYL AUTO ALIGN CYLINDER RETRACT ON THE MAST ASSEMBLY

[903HOS 1/4" BLACK TUBE TO THE 05212CYL AUTO ALIGN CYLINDER EXTEND

I903HOS 174" BLACK TUBE FROM THE REGULATOR ON THE MAIN FRAME MANIFOLD

|903HOS 1/4" BLACK TUBE TO THE PILOT OPPERATED VALVE ON THE MAIN FRAME MANIFOL.D

L

% AUTO ALIGN SWITCH

EXTEND
RETRACT

1903HOS 1/4" BLACK TUBE TO THE MAIN FRAME MANIFOLD

[903HOS /4" BLACK TUBE FROM THE REGULATOR ON THE MAIN FRAME MANIFOLD

18991HOS 1/8" BLACK TUBE TO THE BRAKE CYLINDER ON THE LEFT SPINDLE ASSEMBLY

18991HOS 1/8" BLACK TUBE TO THE BRAKE CYLINDER ON THE LEFT SPINDLE ASSEMBLY

1903HOS 174" BLACK TUBE TO THE SINGLE BANK OILER

FNG8144-220

63




TRAVEL VALVE ASSEMBLY

1903HOS 903HOS
1/4" Bl ACK TUBE 1/4" BLACK TUBE
06140VAL SHUTTL AIN FRAME MANIFOLD
HOSI506 #] . #2 HOS1506
DRIVE MOTOR HOSE M{Iﬂﬂm I_—’ ___H:B:H[[[[m DRIVE MOTOR HOSE
HOSI1507 #3 ’ #4 HOSI507
DRIVE MOTOR HOSE m Il |m f: WDRIVE MOTOR HOSE

#2 AND #3 TO THE RIGHT
SIDE AR MOTOR 1504 GBX

Al

#| AND #4 TO THE LEFT SIDE
AR MOTOR 1504GBX

I8992HOS |/8 CLEAR TUBE
TO THE SINGLE BANK Oll ER

EXHAUST
19040HOS [" HOSE 26" LONG

EXHAUST
19040HOS {' HOSE 26" LONG

19040HOS 1" HOSE 13" LONG TO MAIN FRAME MANIFOLD

ENG8144-230

64




LEFT SIDE AR MOTOR

HOS!506 DRIVE MOTOR HOSE FROM THE TRAVEL. VALVE ASSEMBLY

HOS[507 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

FNG8144-240

65




BRAKE CYLINDER

|8991HOS 1/8" BLACK TUBE FROM THE 06095VAL BRAKE ON/OFF SWITCH

H

I8991HOS 1/8" BLACK TUBE FROM THE 06095VAL BRAKE ON/OFF SWITCH

s

I
H

FNG8i44-250

66




RIGHT SIDE AIR MOTOR

HOS1506 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY &bl

HOSI1507 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

FNG8144-260




RAISE AND LOWER AND AUTO ALIGN CYLINDERS

RAISE AND LOWER CYLINDER

RAISE AND LLOWER CYLINDER

1903HOS /4" BLACK TUBE

I | 19036HOS 1/4" GRAY TUBE
FROM THE RAISE AND LOWER VALVE © i I3 JJ FROM THE RAISE AND LOWER VALVE
060/02VAL ON THE CONTROL PANELL g 8 60/02VAL ON THE CONTROL PANEL
e e
Etd Ed;

[9036HOS 1/4" GRAY TUBE FROM THE RAISE AND

|903HOS 1/4" BLACK TUBE FROM THE RAISE AND
LOWER VALVE 060(02VAL ON THE CONTROL PANEL| [LOWER VALVE Q60[02VAL ON THE CONTROL PANEL

I903HOS /4" BLACK TUBE FROM THE 06095VAL
~——— AUTO ALIGN SWITCH ON THE CONTROL PANEL

7

[m I1903HOS 1/4" BLACK TUBE FROM 06095VAL
&) | AUTO ALIGN SWITCH ON THE CONTROL. PANEL
AUTO ALIGN CYLINDER

ﬁﬁ

FNG8144-270

68




IN'AND OUT AND RAISE AND LOWER VALVES

903HOS 174" BLACK TUBE TO THE 05208CYL
RAISE AND LOWER CYLINDER RETRACT

[903HOS 174" BLACK TUBE TO THE 05208CYL
RAISE AND L OWFR CYI INDER RETRACT

19036HOS 1/4” GRAY TUBE TO THE 05208CYL
RAISE AND LOWER CYLINDER EXTEND

I9036HOS 174" GRAY TUBE TO THE 05208CYL
RAISE AND L OWER CYLINDER EXTEND

IN AND OUT VALVE
[©) D
(&>
a RAISE AND LOWER
Q Q VALVE
OA@ -
(@]
g @ © o I'—_
@
EXHAUST EXHAUST EXHAUST EXHAUST

|905HOS 3/8" BLACK TUBE FROM THE MAIN FRAME MANIFOLD

I905HOS 3/8" BLACK TUBE TO THE QUICK EXHAUST VALVE
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

|905HOS 3/8" BLACK TUBE FROM THE REGULATOR ON THE MAIN FRAME MANIFOLD

905HOS 3/8" BLACK TUBE FROM THE CONTROL. PANEL. MANIFOLD

FNG8144-280

69



FEED SYSTEM REGULATORS

[905HOS 3/8" BLACK TO THE 060102VAL IN AND OUT VALVE

{903HOS 1/4” BLACK TUBE —+—{ |
|903HOS TO 05140CYL FEED CYLINDER EXTEND E@—@
|903HOS [/4" BLACK TUBE I

1903HOS TO 05[40CYL FEED CYLINDER EXTEND

1903HOS 1/4" BLACK TUBE . I
1903HOS TO 05]40CYL FEED CYLINDER EXTEND

[903HOS 1/4" BLACK TUBE |
|903HOS TO 05140CYL FEED CYLINDER EXTEND

[903HOS 1/4" BLACK TUBE M- |

[903HOS TO 05140CYL FEED CYLINDER EXTEND

CONTROL PANEL MANIFOLD

FNG8144-290

70._




FEED SYSTEM SWITCHES

19032HOS 1/4" RED TUBE FROM THE 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

19032H0S 1/4" RED TUBE TO MAIN FRAME MANIFOLD

19034HOS 1/4" YELL.OW TUBE TO MAIN FRAME MANIFOLD

19034HOS 174" YELLOW TUBE FROM THE 081I3REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

19030HOS 1/4" ORANGE TUBE FROM 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

19030HOS 1/4" ORANGE TUBE TO MAIN FRAME MANIFOLD

jd [9033HOS 1/4" BLUE TUBE TO MAIN FRAME MANIFOLD

19033HOS 1/4" BLUE TUBE FROM THE 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

j‘ |903IHOS [/4" GREEN TUBE TO MAIN FRAME MANIFOLD

|9031HOS 1/4" GREEN TUBE FROM THE 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

FNG8144-300

71



RETRACT AND PILOT PRESSURE MANIFOLD

FROM THE MAIN FRAME MANIFOLD

A o 1905H0S 3/8" BLACK TUBE
——Z R Y TO THE 05140CYL

FEED CYLINDER RETRACT
|905HOS 3/8" BLACK TUBE TO THE
05140CYL FEED CYLINDER RETRACT

ﬁ ﬂ? |904HOS 3/4" HOSE TO FEED BAR MANIFOLD
1904HOS 3/4" HOSE TO FEED BAR MANIFOLD
: 1904HOS 3/4" HOSE TO FEED BAR MANIFOLD
1904HOS 3/4" HOSE TO FEED BAR MANIFOLD
|904HOS 3/4" HOSE TO FEED BAR MANIFOLD

_1903]HOS [/4" GREEN TUBE TO 06095VAL FEED SWITCH
19033HOS 1/4" BLUE TUBE TO 06095VAL FEED SWITCH
19030HOS 1/4" ORANGE TUBE TO 06095VAL FEED SWITCH
19034HOS 1/4" YELL OW TUBE TO O6095VAL FEED SWITCH

19032H0S /4" RED TUBE TO 06095VAL FEED SWITCH ON THE CONTROL PANEL

FNG8144-310

72



FEED SYSTEM AND AUTO SHUT OFF

EXHAUST

(/4" COLORED TUBE TO THE MAIN FRAME MANIFOLD

1/4" COLORED TUBE TO THE MAIN FRAME MANIFOLD

1904HOS 3/4" HOSE TO 08113REG ON THE RETRACT AND PILOT PRESSURE MANIFOLD

HOS1501 FEED BAR TO DRILL MOTOR HOSE

18992HOS 1/8" CLEAR TUBE TOTHE MULTI BANK OILER

|905HOS 3/8" BLACK TUBE TO _THE RETRACT AND PILOT PRESSURE MANIFOLD

|I903HOS 1/4" BLACK TUBE TO THE 0810IREG REGULATOR ON THE CONTROL PANEL

FNG8144-320

73



OIL TANK ASSEMBLY

&

E

ENG8144-90

74



OIL TANK ASSEMBLY

Itern Number File Name Quantity Description
I SRS1626par I MULTIGANG CIL TANK
2 0B055VAL par | BUTTON BLEEDER VALVE
3 SRSI648par I OIL TANK CAP |
4 205IFIT.par I 1/4" 7O 1/4" 90 DEG. FITTING
5 2560BLTpar 2 172" X | 114" BOLT =
6 2831WASpar 2 7/8"0D X 1/2"ID WASHER 10GA.
7 2734NUT par 2 112" LOCKNUT
8 211IPFTpar I 112" X 1" NIPPLE
9 |006BRV.par | 172" HYDRAULIC FILTER
10 2076FIT par I 112" TO 1/4" REDUCER
I 20753FIT par I [/4” TO 114" BRANCH Y
12 20580FITpar 2 1/4" PLUG IN ELBOW
13 SRSi632asm [ MULTI GANG MAIN FRAME
FNG8144-90

75



OIL TANK ASSEMBLY

Q8 G

09024GAU
S 754FIT

|903HOS /4" BLACK TUBE TO THE REGULATOR 08108REG

[903HOS /4" Bl ACK TUBE TO THE MAIN FRAME MANIFOLD |

B

=]

@f — s
E

|903HOS 1/4" BLACK TUBE
__TO THE SINGL E BANK OILER [B

I903HOS /4" BLACK TUBE Fig
TO THE MULTI BANK OILER

FNG8144-330

76




OILER ASSEMBLY

|8992HOS 1/8” CLLEAR TUBE TO FEED BAR MANIFOLD

[8992HOS 1/8" Cl EAR TUBE TO FEED BAR MANIFOLD

|8992HOS 1/8" CLEAR TUBE TO FEED BAR MANIFOLD

[903HOS /4" BLACK TUBE FROM THE OIL TANK

|903HOS 1/4" BLACK TUBE

FROM THE MAIN POWER ON/OFF SWITCH ON THE CONTROL PANEL
|

8992HO$ 1/8" CLEAR TUBE TO THE TRAVEL VALVE ASSEMBLY

' 1903HOS 1/4' BLACK TUBE FROM THE OIL TANK

T
! (e
@t? -
{6

i ]
8 - g
g l_-_l (]
Al | B
|903HOS /4" BLACK TUBE FROM THE BRAKE ON/OFF SWITCH ON THE CONTROL PANEL

18992HOS 1/8" CLEAR TUBE FROM THE SHUTTLE VALVE ON THE MAIN FRAME MANIFOLD

FNG8144-340

77



GUIDE WHEEL AND MIRROR ASSEMBLY

* ltem #31 above: Guide Wheel Support Arm
For Model 210-3 SRA use p/n SRS118731
For Model 210-4,5 SRA use p/n SRS 16730

FNG8144-350

78



GUIDE WHEEL AND MIRROR ASSEMBLY

Itern Number File Name Quantity Description
| 0214WHL par 2 STEEL GUIDE WHEEL
2 2520BLTpar 2 5/16"X 1" BOLT
3 2560BLT par 4 2 X | 114" BOLT
4 2562BL.Tpar 8 12'X | /2" BOLT
5 25648L T par 1 112" X 2 1/2* BOLT
6 25706BLT 2 GREASE BOLT NUT
7 25706BLT 2 GREASE BOLT
8 2570BLT par 16 112" X 4" BOLT
9 2572BLTpar 4 /2" X 4 12" BOLT
0 2719NUT par 2 5/16" NYLON LOCK NUT
I 2732NUT par 8 1/2" STANDARD NUT
12 2734NUT par 42 112" LOCKNUT
13 2735NUT par 2 1/2" SIDE LOCK NUT
I4 2800WAS par 4 5/16" FLAT WASHER
15 2830WAS par 8 /2" WASHER
16 283I1WAS par 48 7/8"0D X 1/2"ID WASHER 10GA.
17 2832WAS par | 1/2" WASHER
I8 9008MS.par | MRROR
19 MFAO634.par 2 HOLE SPACING BRACKET 210 SP
20 | MFAOB35 par | POINTER
2l MFA0B410par ! 5" FRAME CLAMP WITH SHORTEND BOLT
22 MFA0B42 par 5 5" FRAME CLAMP
23 SRGI17par 2 GUIDE BRACKET MOUNT
24 SRS1633par 3 FEED BAR
25 SRS|649par "2 TOOL BAR VARIABLE LENGHTS
26 SRSI667par 2 MIRROR MOUNT
27 SRS|668 par f MIRROR BRACKET
28 SRSI669par 2 MIRROR CLAMP
29° SRSI6720par 2 GUIDE WHEEL BRACKET MOUNT SHORT
30 SRSI673.par | GUIDE WHEEL BRACKET RIGHT
3 SRS16730°/ SRS16731 , GUIDE WHEEL. SUPPORT ARM
32 SRSI67300.par | GUIDE WHEEL BRACKET LEFT

FNG8144-350

79



TOW PACKAGE ASSEMBLY WITH STANDARD PINTLE HITCH

SEE PARTS PAGE 02042 WHL FOR INDIVIDUAL PARTS

ITEM NO. 12:

FNG8144-370

09-23-2011

80



TOW PACKAGE ASSEMBLY WITH STANDARD PINTLE HITCH

ltem No. Part No. Quantity Description
I [sRsie55 | | TOW HITCH
2 SRSI657 | HITCH [ TOW PACKAGE |
3 SRSI658 I COMPRESSOR MT. { MULTI-GANG TOW PKG. |
4 04050 BRG v [.25" THRUST BEARING WASHER
5. 0405 BRG I 1.25" NEEDLE THRUST BEARING
6 1830 GRO I O-RING 2-226 (2" X 1/8")
g SRS1674 I AXLE ASSEMBLY, TOW PKG.
8 18301 GRO I 0-RING 2-026 (I-1/4" X 1/16"}
9 SRSI6570 [ SPINDLE CAP (2-5/16" ID. |
|10 2810 WAS | 5/16" LOCK WASHER
il 2520 BLT I 5/16" NC X 1.00" HX HD BOLT
12 02042 WHL I TIRE, RIM, & HUB ASSEMBLY (4.80 - 8 )
IS 2572BLT 4 I/2“NC X 4 1/2" BOLT,GR. 5
|4 SRSI653 [ FRAME CLAMP
15 283IWAS 8 7/8"0D X 1/2"ID WASHER 10GA.
16 2734NUT 8 [/2" NC NYLON INSERT LOCKNUT
|7 SRS1665 | 3/4" HITCH PIN [ SHORT }
18 2860 WAS 2 MACHINERY BUSHING ( 1.00 X 1.50 X 14 GA )
19 30221 PIN 2 118" X 1-1/4" COTTER PIN
20 SRSI656 I 7/8" HITCH PIN { LONG )
21 2562 BLT 4 112" NC X 1.50" HX HD TAP BOLT
27 SRSI683 [ PINTLE HITCH
28 2749NJT | 3/4" NC NYLON LOCK NUT
24 SRSI1684 I PINTLE HITCH CLAMP PLATE
25 259907 BLT I 314" NC X 4.50" HX HD BOLT
26 9501 MIS l |/4-28 NF ST. GREASE ZERK

09-23-201(1

FNG8144-370

81




TOW PACKAGE ASSEMBLY WITH REMOVABLE PINTLE HITCH

ITEM NO. |2:
SEE PARTS PAGE 02042 WHL FOR INDIVIDUAL PARTS

10-06-201| FNG8144-360

82




TOW PACKAGE ASSEMBLY WITH REMOVABLE PINTLE HITCH

[tem No. Part No. Quantity Description

I SRS1655 I TOW HITCH

2 SRS1657 I HITCH [ TOW PACKAGE |

3 SRS1658 ] COMPRESSOR MT. [ MULTI-GANG TOW PKG. |
4 04050 BRG 2 125" THRUST BEARING WASHER

5 0405 BRG I 1.25" NEEDLE THRUST BEARING

6 [830 GRO I O-RING 2-226 (2" X 1/8"

7 SRSI1674 I AXLE ASSEMBLY, TOW PKG.

8 18301 GRO I 0-RING 2-026 (I-1/4" X 1/18")

9 SRS16570 I SPINDLE CAP (2-5/16" ID. )

10 2810 WAS | 5/16" LOCK WASHER

[l 2520 BLT I 5/16" NC X 1.00" HX HD BOLT

12 02042 WHL | TIRE, RIM, & HUB ASSEMBLY { 4.80 - 8 |
13 2572BLT 4 [/2"NC X 4 1/2" BOLT, GR. 5

14 SRSI1653 I FRAME CLAMP

15 283IWAS 8 718"0D X 1/2"ID WASHER |0GA.

16 2734NUT 8 172" NC NYLON INSERT LOCKNUT

17 SRS1665 | 3/4" HITCH PIN { SHORT |

18 2860 WAS 2 MACHINERY BUSHING { 1.00 X 150 X 14 GA )
9 30221 PIN 2 118" X 1-1/4" COTTER PIN
20 SRSI656 I 7/8" HITCH PIN [ LONG )

2| 2562 BLT 4 172" NC X 1.50" HX HD TAP BOLT
22 9501 MIS I [/14-28 NF ST. GREASE ZERK
23 SRS1678 2 AR COMPRESSOR MOUNT

10-08-2011

FNG8144-360

83




E-Z DRILL NO.

02042 WHL TIRE, RIM, & HUB ASSEMBLY ( 4.80 - 8 )

02042 WHL

CONTAINS PARTS 1-10 LISTED BELOW

ltern No, Part No. Quantity Description
| 021160WHL 2 | BEARING CONE, L 44649
2 IN/A | | 4-BOLT HUB, BRG. CUPS, & STUDS ¥
3 |02044 WHL | | TIRE & RIM ( 4.80-8 LR B 4-HOLE )
4 [04043BRG 2 | BEARING CUP, L44610
5  |021162WHL | | SPINDLE WASHER
6 | 021163WHL | | SPINDLE NUT (I"-14UNS)
7 [30220 PN | | 158" X 2" COTTER PIN
8 |2733NUT | |12 NF LUG NUT [RT, HAND THD)
9 |0252WHL | | SPINDLE CAP
10 |021161 WHL | | BEARING SEAL {150 X .I87")

04-20-2010

* ITEM REF. NO. 2 { HUB ] NOT AVAILABLE SEPARATELY; ORDER PART NO. 02042 WHL

FNG8144-361

83a




ON GRADE CONVERSION KIT

FNG8144-380




ON GRADE CONVERSION KIT

lterm Number File Name Quantity Description
I 04030BRGpar 2 5/8" X | 3/8" BEARING WITHOUT FLANGE
2 25590BLT par 4 [/2" X 1/2" 13 SET SCREW
3 2562BLTpar 3 112" X | 1/2" BOLT
4 2563BLTpar 2 112" X 2" BOLT
5 25997BLTpar 2 | 3/4" X 8" BOLT
6 2734NUT par 5 172" LOCKNUT
7 2T40NUT par 2 5/8" STANDARD NUT
8 2743NUT par | 5/8" NYLON LOCK NUT
9 2749NUTpar 2 3/4" NYLON LOCK NUT
10 283IWASpar 4 7/8"0D X 1/2"ID WASHER |0GA.
I 2840WASpar 2 5/8" 14GA. WASHER
i2 SRS1659 par [ AUTO ALIGN PIVOT ON GRADE CONVERSION
I3 SRSI660.par ] MAST CONVERSION
14* SRSIE6 | par | ADJUSTABLE CLEVIS
15 SRSI1662par 2 ON GRADE CONVERSION BUSHING

FNG8144-380

85



INSTRUCTIONS FOR INSTALLING “ON-GRADE CONVERSION KIT”

FOR E-Z DRILL MODEL 210-3 SRA, MODEL 210-4 SRA, & MODEL 210-5 SRA

(Refer to “ON GRADE CONVERSION KIT” pages in Parts Book/Operators Manual)

To begin, the machine, which is set up in the “slab-rider” configuration, will have to have the drill systems
dropped down in the horizontal position. Since the drill systems, in the horizontal position, will be below
the wheels, you will either need to block up the wheels off the ground, or move the machine over to the
edge of a concrete slab at least 9" thick.

Turn off air and disconnect the main air from the air compressor. Begin to disconnect entire drill systems
assembly from the main frame assembly.

(1) Disconnect all hoses and tubing at the drill systems.

(2) Remove both “raise and lower” cylinders (05208 CYL).

(3) Remove both lower tool bars (2-1/2" square tube — SRS 1649) and upper tool bar (black
round pipe — SRS 1634) and hinges (SRS 1635) by loosening all clamps (MFA 0642),

(4) Where the upper tool bar was, install the bushings (SRS 1662).

(5) Take the conversion mast (SRS 1660) and match up the “ears” on it to “ears” on the main
frame mast; bolt it on.

(6) Slide the upper tool bar (round black tube — SRS 1634) that was earlier removed through the
bosses on the conversion mast and the hinges; tighten set screws (25590 BLT)

Move the main frame ground to the other end of the feed systems.

M

(2)
(3)

(4)

Lower the mast (by turning the large nuts on top of the mast — loosen 2" bolts on the side
of the mast first). Lower it down until you can slide the lower tool through the clamps on
the feed systems (the one that is closest to the main frame) and the hinges (SRS 1635).

Center it and tighten the clamps.

IMPORTANT: BE SURE TO CENTER THE CYLINDER MOUNTS (SRS 1620 & SRS
1621) AND PLACE THEM SO THAT THEY ARE POINTING STRAIGHT UP

Install both “raise and lower” cylinders (05208 CYL)

Be sure that nuts on the adjustable clevis (SRS 1661) are backed away

from the auto align pivot (SRS 1659) approximately 1" from either side. This lets the drill .
systems “float”, allowing for changes in the subgrade and keeps the drill systems
horizontal.

Connect all hoses and tubing

Install both wheel assemblies on to the outer tool bar close to the center of the frame. The wheels will
ride on top of the slab. Adjust the height of the wheels to level the drills. Also, adjust screw jack on main
frame to level the other end of the drill systems. IMPORTANT: Remember to loosen %" bolts on side of
the mast before adjusting screw jacks. Re-tighten after making the adjustment. '

86



GUIDE WHEEL ASSEMBLY
FOR ON GRADE CONVERSION KIT

ltem Number File Name Quantity Description
| 0202WHL.asm I REAR WHEEL
2 2560BLTpar 2 112' X | 114" BOLT
3 2570BLTpar 2 [/2" X 4" BOLT
4 2732NUTpar 2 [/2" STANDARD NUT
5 2734NUTpar 4 [/2" LOCKNUT
6 283IWASpar 4 7/8"0D X 1/2"ID WASHER 10GA.
7 2851WAS par 2 3/4" X 10 GA. WASHER
8 3022PINpar - i 1/8" X 1" COTTER PN
9 MFACB42par | 5" FRAME CLAMP
10 SRUI335par | SPINDLE ADJUSTOR
I SRUI33Epar ] SPINDLE ADJUSTOR MOUNTING BRACKET

FNG8144-390

87



00t-¥I18IN4

NOILISOd dN FHL NI S¥vd Q334 3HL SMOHS J4N10Id

LI NOISH4ANOD 3dVHO NO

88



Ol¥-¥18ON4

NOILISOd NMOQ 3HL NI Sdvd G334 3HL SMOHS 3dNn1old

V074 3344 01 10AId IHL MOTTV QL SLNN JSZHL NIS00T

LM NOISHIANOD 3AVHO NO

89



Parts Online CP 0032 Valid to s/n PUN168760

Spare parts list CP 0032 A 74" x 314"

18
19}20]21
28.

o2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
1



Parts Online CP 0032 Valid to s/n PUN168760

Iltem Part No. Name Qty L

1 R086623 Bolt - Thru 2
2 R005742 Nut - Elastic stop iy A
4 R086608 Bracket - Handle 1
8 R076793 Plug - Air tube 1
9 R000537 Gasket - Tube plug 2
10 R077184 Tube - Air 1
11 R075449 Washer - Air tube 1
12 R075099 Rubber - Air tube 1
13 R0O75802 Pin - Valve plunger 1
14 R0O76372 Plug - Water valve 1
15 R079130 Water valve port plug, complete 1

16 - Water valve port plug 1

17 C079489 O-ring 1
18 R0B7948 Backhead, complete 1

19 R098054 Bushing - Water valve 1

20 - Backhead 1

21 R137738 Bushing - Blow tube 1
22 C068064 Plug - Pipe 2
23 R085671 Spring - Valve plunger 1
24 R086627 Plunger - Throttle valve 1
25 C068799 Plug - pipe, @ 1/4 in., @ 6.5 mm 1 C
26 P002149 Nut - Hexagon 1 D
27 C036717 Lockwasher - Head latch 1 E
28 R079124 Handle - Throttle valve 1
29 H0979432 Gasket 1
30 R086628 Valve - Throttle 1
31 P103521 O-ring 1
32 R0O75265 Swivel - Air inlet 1
33 R005584 Screen - Air inlet 1
34 R110317 O-ring 1
35 R000530 Air swivel nut 1
36 R0O75267 Pawl 4
37 R086654 Spring - Pawl 4
38 R086622 Bar - Rifle 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
2




Parts Online CP 0032 Valid to s/n PUN168760

Item Part No. Name Qty L

39 R076194 Ring - Ratchet 1
40 R098085 Bushing - Valve guide 1
41 R075772 Pin - Valve case dowel 1
42 R076263 Valve 1
43 R076264 Case - Valve 1
44 R098084 Plug - Qil regulating 1
45 R085625 Stem - Qil regulating 1
46 R075839 Nut - Rifle bar 1 F
47 R075826 Nut - Rifle bar 1 G
48 R000088 Piston 1
49 R087990 Cylinder, complete 1

50 - Cylinder 1

51 R086611 Bushing - Blower valve 1
52 R0B6612 Valve - Blower 1
53 RO75777 Washer - Blower valve 1
54 R0O75778 Spring - Blower valve 1
55 R0O75780 Washer - Valve spring 1
56 R0O76266 Pin - Spring 1
57 R085611 Oil plug, complete 1

58 R091176 Gasket - Oil plug 1
59 -- Oil plug 1
60 R042161 Bushing - Cylinder 1
61 R086733 Nut - Chuck rotation 1
62 R099374 Chuck, 7/8" x 31/4" (22 x 82.5 mm) 1
63 R041321 Sleeve - Chuck, 7/8" x 31/4" (22 x 82.5 mm) 1
64 R085756 Nut - Thru bolt 2
65 R041320 Fronthead, 7/8" x 31/4" (22 x 82.5 mm) 1
66 R093896 Tunnion - Retainer 2
67 R093897 Buffer - Retainer 1
68 R093898 Retainer - Latch shoe 1
69 R093913 Retainer, 7/8" (22 mm) 1 ]

Comments for Page: CP 0032 A 74" x 34"

(L)OCAL REMARKS

A|5/8"-11

B|1/8"
Cc|1/4"

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
3




1S-5am2

_— 7 T e L50M2 Multi-Point
_— i === Injection Lubricator
— Operating Pressure Range 30-150 PSIG
Max. Max. ~Oli Flow oIl
Press. Temp. Delivery Range Viscosity
150 PSI 120° F 0-1 Drop 150 thru
1200 SSU

Qll Feed A_
Adjustment 64_

3

£
=
=

Support Plate

cl]

Pilot Sensor

Mounting Holes

Typics! Installations

(A)

(Pilot Sansor)

Pltat Sensor

Multiple
Spindle
Alr Tool

Model

P-L50M5-1

WARNING! Never use these polycarbonate plastic bowls 1n air supplied by a
compressor lubricated with synthetic oils or oils containing phosphate esters
or chiorinated hydrocarbons. They can carry-over into the air distribution
system and chemically attack and possibly rupture the bowis. On these
applications use a8 metal bowl. Aiso, do nct expose these polycarbonate plastic
bowis to materials such as carbon tetrachionide, trichlorethylene, acetone,
paint thinner, cleaning fiuds, or other harmful matenais, for they oo will craze
and/or rupture the bowl. Il materials harmful to polycarbonate are present
either outside or inside the bowl, use a metal bowl.

Inatailation, Operating and Maintenance lnstructions

Appiication . .
The Watts L50M2 Multi-point Injection Lubricator 1s specifically designed to
lubricate intermittently operated air rotary tools, cylinders and vaives. If
equipment operates continuously, the LS0M2 must be triggered by a separate
signal such as from a timer and solenoid vaive arrangement. Unitke
conventional mist type lubricators, the L50M2 delivers. via capillary tubes,
smaill, precisely controlled amounts of lubricant night to the end lubrication
points in the system every time the equipment is cycled (operated). The L50M2
consists of a sensor (pilot), one to ten injector modules, alignment piates,
support plate as described below, and oil reservoir (see Fig. 3).

Sensor

The sensor is a pliot sensor (Fig. 1). The pilot sensor receives a pressure puise
{signal) from an extarnal source and transmits it to all the injector modules in
the stack. The pliot sensor is normally used on muitiple spindle rotary air
tools. As shown in Typicai Instatiation {A), the pilot signal is tapped off at a
point downstream of the control valve so that injector is fired during the "ON"
cycle. Also, it is essentiat that the pilot signal be removed (vented 1o
atmosphere thraugh the tool) during the "OFF” cycle. The pilot sensor 1s also
used on cylinder and vaive circuits by taking the pilot signal {rom the
downstream side of the valve. A separate three-way solencid operated or air
pilot operated vaive may be used if it is not convenient or possible to obtain
pilot signai directly from the operating circuit. If it is desirabte to lubricate one
group of points during cne portion of the machine (circuit) operating cycle,
and anothar group at a ditferent tima, two LSOM2's must be used.

NOTE:Instail filter and reguiator, such as Watts C20 FR, upstream of L50M2.

92



Typical InstaHation (B}

Single Point Lubncation
from sach Module Control r}’-'mel

Pilet Sensor Madel
P-LSOM 104

Sight Glass
Housing

Compression
Fitting Adapter

Injector Moduies

The injector modules are basically &ir operatad. positive displacement,
adjustable delivery oil pumps. The oil feed rate is adjustsble from 0-1 drop (0-
032 cc's) per pulse. Air signal and oil supply passes through each injector
module 10 the next one in the stack. Sight gtass. tamperproot ol feed
adjustment and manual overrnide pump are provided for ease of operation.

Resarvoir

Any reservoir may be used to store and supply oil to the L50M2 injector
moduie stack. It can be gravity led or prassurized {up 10 100 psi)°. Narmaily
the 8 ounce (No. 610-4RQ)°. one quart (BKLS0B)** or two quart {BKLS0C)""
reservoir 1s usad. Where there are many L50M2's, oil can be supplied from

a central fill system which 1s supplied by & 55-gallon drum as the reservoir.

*Only the (§10-4RQ) can be pressurized,
**Must be remote mount.

Caplitary Tubing

Oil is delivered from each injecior module to the point of use via a 4" 0.D.
capillary tube. Either a comprassion or barbed adapter i1s used to connect the
tubing to each %" NPT femaie injector oil outlet. A ball check adapter (‘4" 0.
D. Tubex %" NPT male) is used on the other end of tubing. The balt check
prevents foaming of il in tubing during "Oft" ¢cycle. It is preferable to inject oil
into air line immediately upstream of aquipment to be operated. Then, oil is
transported into equipment on the “On" cycle whare 1t disperses over the
welted surfaces, Once equipment is initiaily “wetted down”, only a very, very
small amount of lubricant—normally 0.1 to 0.2 drops per cycla are required o
maintain the desired lubrication.

Installation )

Instail LSOM2 injector module stack in a convenient location on or close 10
operating equipment, It is preferabie that machine operator can observe
movement of red Indlcator inside aight giasa (see Fig. 2) and be able to make
changes to oil feed adjustment as may be desired.

Normally the stack is instatled in a vertical position primarily so that air
bubbies in the oil will rise to the top. Mount LE0M2 rigidly to equipment or
10 separate support via two mounting holes in pllot sensor (see fig. 1).

Connect oil fead capillary tublng to each Injector sight glass outlet, utilizing 4"
NPT mate to %" O. D. tube compression fitting adapter (Part No. SA-L50Y139).
Grip wrench flats on outer sight glass housing to prevent it from rotating when
installing tubing adapter—{see Fig. 2). Once installed, rotate sight glass
housing so that rad plunger inside the s ight glass may be convaniently
obsarved.

Next, run capillary tubing to point of use, appropriately securing tubing to
supporting member (pipeline, column.machine frame, eic.) along the way.
Since the injector is a positive displacement device, capiilary may be run for
hundreds of feet, uphill, downhill without jeopardiziang LS0M2's parformance.
Do not pass tubing next to extremely hot (steam lines) or cold (refrigeration
units) points for it will impair capillary’s strength and change oil’s viscosity. At
point of use, which is as close to inlet port of air operated equipment as
possible, cut capillary and install ball check connector (Part No. SA-606226).

Next. place oll reservair in location where it will be convenient to observe oil
{evel and refill when necessary. {Do not Iet reservoir run dry). It is preferable to
locate reservoir so that oil may flow by gravity to the top or bottom (or bath)
supply connection in the support plate of the stack. If reservoir must be
Jocated below the top of injector module stack, provide means for delivering
oil (via pump or pressurized reservoir—up to 100 psi) 1o L5OM2. 1t is prefarable
to install shut-off valve. Watts P2-%F x '4M, in oil supply ling between rassrvoir
and injector so that maintenance may ba performed on one without having 1o
disturb the other.

93



Buiton Hesd

Vent
Fill Fiting
Qil Reservor / \—: /.
Watts No. 610-4RQ ‘8.
Al ¥ Et—
X gl 5 ==
3 Way Valve s =30—
Pitot Sensor

OiL FEED ADJUSTMENT

ﬁ
1. Push lorward 10
ad)ust oil delivery.

e
2. Pull 1o rear 10
lock position.

_
3. Compiatety ramove

knob to make sething
tamperproot.

Priming System

Once system 1S completely piped in, the next step is to fill ihe resarvoir, purge
sir from system and (ill capiilary tubing. The simplest way is to instail a button
head {ill tiling (Watts Part No. SA-606Y107) on one of the oil supply ports in
the suppart plate or sansor body. Open vent on reservoir. then, wilh the aid of
a bucket pump, pump cil back up into the reservoir (see Fig. 3). Once reservoir
is full. close vent and continue to pump. (If resarvorr is not pressure type,
close shut-off vaive in supply lina.) The bucket pump will cvarcome check
valve in injector and oil will be forced. down each injector's capillary tube.
Once iongest tube is filled, disconnect bucket pump and open reservoir vent
{open oil supply shut-off vaive if previously closed).

Manual filling is more time-consuming. Reservoir is first filled, and air 1s
purged from stack by removing lower-most plug. Then. each injector is
adjusted to maximum setting (see “Qil Feed Adjusiment”) and cyclea manually
be repeatedly pushing and releasing manual pump or automatically by cycling
equipment. Approximately 50 cycles are required to purge each foot of
capiilary tube.

0Oll Feed Adjustmant

Push in red adjustment knob (sae Fig. 4} to unlcck. Turn knob clockwise to
stop. The injector is now adjusted for maximum ou output—approximately 1
drop per cycte (032 cc).

Operate downstream equipment until all wetted surfaces are coated with 0il
and excessive oil mist is discharging from operating equipment exhaust pors
Next, reduce oil adjustment by turning red knob counter-clockwise, Each
counter-clockwise turn reduces oil rate by 0.1 drop/cycle. A normal setting is
2% ta 3% lurns counter-clockwise (i.e. 0.3-0.2 drops/cycle}. Operate equipment
for lew cycles and re-adjust 10 a higher (clockwise) or lower (Counter-
clockwise) oil delivery setting as may be required. When set, pull knob
rearward one click to lack setting. Remove knob to make tamperproof. To
campietely shut off oil leed, turn knob 6-8 turns counter-clockwise. Repeat
procedures for each injector in the stack.

Troubleshooting ) .

First indication of malfunction 1$ the red Indlcator in the sight glass (see Fig. 6)
is not moving when injector is cycled and all other parts, such.as manual
pump, sensor, eic. function normaily. To correct problem. first re-adjust oil
feed setting to maximum by turning red oil feed adjustment knob all the way
clockwise and observing number of turns and location of arrow on the end of
knob. If the red indicator now moves when injector is cycled, it 1s functioning
properly and can be re-adjusted back to lower setling. However. continue to
cbserve il red indicator does move as knob is turned counter-clockwise.
Normally motion will not be noticeable below 3' to 4 turns back and lubricator
will be compietely shut off at 5% to 6 turns back. f indiactor still does not
move after oil delivery is at maximum, the malfunction may be caused by an
air pocket in injector oil passages. To remedy, purge the injector modute stack
by removing the 4" pipe oil plug in piate (see Fig. 6). Recycle injector. |
injector was air-bound, normaily a few smali air bubbles will now emerge in
the sight glass and be purged out through capillary tubing. Prevent the
formation of air pockets by not allowing reserveir to run out of oil.

If neither of the above simple procedures correct problem, it is normally good
practice to repiace the maifunctioning module with a new one and put
equipment back into operation. Then, the malfunctioning madule can be
disassembled, cleaned and repaired at leisure (see Fig. 5).

If manual pump is not maving when equipment is cycled, air signat is not
reaching injector(s).

First determine if signal is being delivered to modutes. I! not, check air circunt
and/or control vaive for proper operation.

94



REPAIR KITS:

1757RPT

OIL PISTON SPRING

OIL PISTON
ADJUSTMENT KNOB
ADJUSTMENT ASSEMBLY

17570RPT

INDICATOR CYLINDER
INDICATOR CYLINDER O-RING
INDICATOR PISTON

INDICATOR PISTON SPRING
CHECK BALL

CHECK BALL SPRING

HOUSING RETAINER

SIGHT GLASS HOUSING

SIGHT GLASS HOUSING O-RING

OlL PISTON
OIL PISTON SPRING

CHECK BALL—*

CHECK BALL SPRING~~ P
INDICATOR CYLINDER O-RING

INDICATOR CYLINDER

/INDICATOR PISTON
Goym, —— INDICATOR PISTON SPRING

SIGHT GLASS HOUSING O-RING
SIGHT GLASS HOUSING

HOUSING RETAINER

95




DRIVE MOTOR

96




DRIVE MOTOR

ITEM

O 0o ~NO O WN =

PART NO

17330RPT
17331RPT
17332RPT
AB927
AB162
17333RPT
ACB888
AC878C
AB136D
ACO86
AC879
AC817
AC816
AC964
AC894B
AC837
ACB836

1733RPT

QTY

S a a bAANA A AN S DR

1

DESCRIPTION

END CAP, DRIVE END
SHAFT SEAL

O-RING

BEARING, DRIVE END
DOWEL PIN

END PLATE, DRIVE
BODY GASKET

BODY

KEY

ROTOR ASSEMBLY
PUSH PIN

VANE, SPRING

VANE

END PLATE, DEAD
BEARING, DEAD END
ENDCAP, GASKET
END CAP, DEAD END

REPAIR KIT

* DENOTES PARTS INCLUDED IN THE SERVICE KIT.




700 SERIES WORM GEAR SPEED REDUCERS
PARTS LIST - SINGLE REDUCTION MODELS

MODELS 710-760

PART ORDERING INFORMATION

1. Be sure lo provide complete Boston Gear catalog number from speed reducer nameplate, along with pan
description and number. Far example, "One cutpul oil seal, Part No. 11, for RF718-30-B5-G"".

2. Qutput shaft components for Boston Gear models 710 through 726 are available only as complete assemblies
that include Parts 2, 3, 5, 6, 11, 12 and 23 for single projecting shafts; and Parts 2, 4. 5. 6, 11, 12 and 23 for
double projecting shafts. When ordering, specity “output shaft assembly" and full Boston Gear catalog number
{rom nameplale.

98




700 SERIES WORM GEAR SPEED REDUCERS
OPTIONS & ACCESSORIES - SINGLE REDUCTION MODELS

HOLLOW QUTPUT Y—=

SHAFT MODELS P
S.SF, and SRF718-732 Q é,,
A 7 . 22 ®

MODELS 732-760

5

3 4

FAN KIT FOR MODELS 732-760

4
~

5,

101

MODELS RF710-RF760
M-ODELS F710-F738 PARTS ADDED TO 710-726 OR 732-750.
LS THESE PARTS AVAILABLE IN KIT FORM

1417 - 34' ﬁﬁ i a;m-' a2

PART = | &, = Jareesren. AT

T e [ :

] HOUPENG, F. ] VENT FLLIG « 2 MECE " HEAD CAP SITREW
ol WORM GEAR I MPE RLLG L] VEATICAL BASE (X 4 Y ASSELSLY)
3* SINGLE PPOUECTING OUTPUT SHAFT » MOTECTVE CAP UG W FAN

4 DOUBLE PROIECTIMG CUTTRUT BHAFT | ] NPT KEY o SPACER

3 GEAR BFACIR -] OUTRUT KEY {l--] HEX MEAD CAP SCFEW
e CUTIFUT BEARNG COME) « BODRLE 713780 N HAMERATE 104 FAM QUARD

? QUTPUT BEARS] UF) - MODELS 713-1MD = BPUT BEARING [CUP) - MOOELS 733780 108 MEX. MEAD CAP SCREW
' OUTRUT BEARNG - MOOR. T1A0MY -} WPUT BEAING (CONE) - MODELS TX2-760 [ ] WASHER

| ] BEAFNG CAVEER (OFEY | OFEASE QS - MODELS 732780 111 HOLLEA OUITPUT SHAFT
19 BEAFSNG CANFER CLOSED) - HEX HEAD CAP SCREW "e WORM GEAR

1 OUTPUT OR. SEAL ar OUTFUT BMAFT KEY - MOOELS T32.780 13 GEM SPACER

= ADAMTMENT S0l - | RETANPE] PG - MOOELS - 710-T38 na OUTPUT BEAMNG {CONE]
13 LT WO BHAFT E ] LOTOR S4AFT - MODELS T10-T28 s OCUTIFUT BEARING 7}
1 WPUT BEA - WODES 710-TH -8 WOTOR - MODELS T10-T28 ur O, SEAL

13 MAUT BEARBNS RETADER an Ol SEAL - VMOOB.S 710730 ne BEAND CAFNFER [OFEMN)
18 HEUT O, SEAL - UODELS 710780 £2 HEX HEAD CAP SCREW F.-] KEY [EXTERNAL

17 RETARNSNG PG 4 HOMUITONTAL BASE m KEY PNTERNAL)

18 ADRIITHENTS Briag o HEX HEAD CAP SCPEW = v TYPE SASE

19 BOME FLLIG » MOOELS T10-TM o« Lr -] SOCKET SETSCREW

x INTEFHAL RAFRLE » MODES 713700 | 2 PECE PC COUPLING - WATH SNERT

2 NPUT O G 47 FETAMNG MOTOR FLANGE

n* ouTAuT T e -8 PESER BLOOK

2 HEX HEAD CAP SCREW - HEX HEAD CAP BCFEW

- HEX HEAD CAP SCREW -] VERTICAL BASE §H0H OF LOW)

“For Models 710 1o 728, hesa pas are avaiabée only as complels assembies. See Part Ordering brformaton, ¢2, atiefL

99




